Permobil

Drawings Seat

Seating System Part Catalogs  
Seat  
Miniflex Seat  
Seat  


 

Parts View

New Part Number Old Part Number Description Pos
306301-28 306301-28-0 SEATPLATE 250x250 MFII 1.1
306302-28 306302-28-0 SEATPLATE 300x300 MFII 1.2
306303-28 306303-28-0 SEATPLATE 350x350 MFII 1.3
600587 600587-99-0 Velcro 30mm 1 foot length 2.1
NULL 306384-99-10-0 Seat Cushion 250x250 Fabric 3.1
306384-99-60 306384-99-60-0 SEAT CUSH ERGO 250x250 BLACK MESH, MF MX 3.2
306384-99-90 306384-99-90-0 SEAT CUSH ERGO 250x250 LEATHERETTE, MF MX 3.3
306385-99-60 306385-99-60-0 SEAT CUSH ERGO 300x300 BLACK MESH, MF MX 3.5
306385-99-90 306385-99-90-0 SEAT CUSH ERGO 300x300 LEATHERETTE, MF MX 3.6
306386-99-60 306386-99-60-0 SEAT CUSH ERGO 350x350 BLACK MESH, MF MX 3.8
306386-99-90 306386-99-90-0 SEAT CUSH ERGO 350x350 LEATHERETTE, MF MX 3.9
306381-99-60 306381-99-60-0 BACKR CUSH ERGO 250x350 10"x14",BLACK MESH, MF MX 4.2
306381-99-90 306381-99-90-0 BACK CUSH ERGO 250x350 MF 10"x14", LEATHERETTE 4.3
306382-99-60 306382-99-60-0 BACKR CUSH ERGO 300x400 BLACK MESH, MF MX 4.4
306382-99-90 306382-99-90-0 BACK CUSH ERGO 300x400 MF MF II 4.6
306383-99-60 306383-99-60-0 BACKR CUSH ERGO 350x500 14"x20",BLACK MESH, MF MX 4.7
306383-99-90 306383-99-90-0 BACK CUSH ERGO 350x500 14"x20", MF MX 4.9
306304-28 306304-28-0 BACKR PLATE 250x350 MFII 10"x14" 5.1
306305-28 306305-28-0 BACKR PLATE 300x400 MFII 5.2
306306-28 306306-28-0 BACKR PLATE 350x500 MFII 5.3
600587 600587-99-0 Velcro 30mm 1 foot length 6.1
602082 602082-00-0 EDGE MOULDING 9mm 1 METER LENGTHS, MF MX 7.1
601159 601159-99-0 BOLT K6S 5x12 fzb 8.1
NULL 601059-99-0 WASH BRB 5.3x15x1.6 fzb DIN 9021 B 9.1
307903-28 307903-28-0 BACKR HINGE INCL BRACK MFII 10.2
NULL 0 BACKREST HINGE USE KIT 307903-28-0 11.2
NULL 0 ADHESIVE FEET USE KIT 307903-28-0 12.2
NULL 0 BRACKET USE KIT 307903-28-0 13.2
NULL 0 ADHESIVE FEET USE KIT 307903-28-0 14.2
601159 601159-99-0 BOLT K6S 5x12 fzb 15.1
NULL 601059-99-0 WASH BRB 5.3x15x1.6 fzb DIN 9021 B 16.1
NULL 0 BACKREST HINGE USE KIT 307903-28-0 17.2
600278 600278-99-0 SET SCREW SK6SS 6x10 MF SEAT FRAME 18.1
602373 602373-99-0 Screw ISO 7380 M8x35 Fe/Z 19.1
600239 600239-99-0 WASH BRB 8.4x16x1.6 fzb STD - ZINC PLATED 20.1
600228 600228-99-0 NYLOCK NUT M8 ZINC PLATED 21.1
307920-28 307920-28-0 BACKREST TILT BRACKET MFII 22.1
NULL 602351 PLAST PLUG SFL 14 23.1
NULL 0 RECLINE BRACKET USE KIT 307920-28-0 24.2
612300 612300-99-0 ADJUSTMENT HANDLE 6X45 25.1
NULL 0 M6X40 BOLT USE KIT 307920-28-0 26.2
600238 600238-99-0 WASH BRB 6.4x12x1.5 fzb STD 27.1
600227 600227-99-0 LOCK NUT M6 LOW fzb DIN985/ISO10511 28.1
600764 600764-99-0 BOLT M8 x 20mm FHCS ZINC PLATED 29.1
600239 600239-99-0 WASH BRB 8.4x16x1.6 fzb STD - ZINC PLATED 30.1
600233 600233-99-0 NUT M6M 8 BHB fzb 31.1
NULL 307971 SPACE TUBE 32O10/6.2 32.1
306199-28-1 306199-28-1 ARMR.HOLDER MFII 33.2
306199-28-2 306199-28-2 ARMR.HOLDER MFII * 33.3
600278 600278-99-0 SET SCREW SK6SS 6x10 MF SEAT FRAME 34.1
307970 307970-99-0 ARMREST BRACE MF, PAIR 35.1
NULL 601891 PLAST PLUG VL 16x16 36.1
304946-28 304946-28-0 ARMR KIT SWING MFII (PAIR) 37.1
600194 600194-99-0 BOLT MC6S 6x20 fzb 38.1
600278 600278-99-0 SET SCREW SK6SS 6x10 MF SEAT FRAME 39.1
600238 600238-99-0 WASH BRB 6.4x12x1.5 fzb STD 40.1
308021-00-90-2 308021-00-90-2 ARMR ASSEMBLY, 200mm MFII 8" LEFT, LEATHERETTE 41.3
308021-00-90-1 308021-00-90-1 ARMR ASSEMBLY, 200mm MFII 8" RIGHT, LEATHERETTE 41.4
305866 305866-99-0 BOLT KIT ARMR 200, MF MOUNT KIT 42.1
600189 600189-99-0 SHCS MC6S 5x10 fzb ISO 4762 43.1
600237 600237-99-0 WASH M5 FLAT ZINC PLATED 44.1
NULL 305777 ARMR BODY 200 45.1
305873-90-2 305873-90-2 ARMREST PAD, 8" (200mm) LEFT, LEATHERETTE, MF 46.3
305873-90-1 305873-90-1 ARMREST PAD, 8" (200mm) RIGHT, LEATHERETTE, MF 46.4
307400-00-90-1 307400-00-90-1 ARMR ASSEMBLY, 250mm MFII 10" RIGHT, LEATHERETTE 47.3
307400-00-90-2 307400-00-90-2 ARMR ASSEMBLY, 250mm MFII 10" LEFT, LEATHERETTE 47.4
NULL 305810-99-0 BOLT KIT ARMR 250 300 350 400 48.1
600184 600184-99-0 BOLT MC6S 4x12 fzb 49.1
601296 601296-99-0 WASH M4 FLAT STD - ZINC PLATED 50.1
NULL 307493-99-0 ARMR BRACK ARMR 250 MFII 51.1
NULL 305847 ARMR BODY 250 C CII HV * 52.1
1822782 1822782 ARMR BLK FABRIC 10" (250 mm) COMPLETE, DUAL TAPER 53.9
307915-99 307915-99-0 SEAT FRAME MFII 54.1
601159 601159-99-0 BOLT K6S 5x12 fzb 55.1
602178 602178-99-0 WASH BRB 5.3x15x1.5 fzb 56.1
601372 601372-99-0 BOLT K6S 6x45 fzb 57.1
601364 601364-99-0 WASH BRB 6.4x14x1.5 fzb 58.1
600227 600227-99-0 LOCK NUT M6 LOW fzb DIN985/ISO10511 59.1
601165 601165-99-0 BOLT MC6S 5x16 fzb 60.1
600614 600614-99-0 NUT M6M 5 fzb, SWITCHBOX BRKT ICS, EXPLORER MINI 61.1

Spare Parts Catalog - v2.0 (5)